
Description NR.  Part number Description NR.  Part number Description NR.  
POS  KIT  

PCS  
POS  KIT  

PCS  
POS  KIT  

PCS  
73.1200.15 Pump Head  1 90.2784.00 Restop Ring Ø 32x44x5.5/3      32mm A-C 3 71 73.2104.55 Bearing Support Ring  1 1 
73.1202.15 Pump Head –NPT  1 90.2818.00 Restop Ring Ø 36x48x6/3         36mm A-C 3 72 90.0810.00 Stop Ring Ø 55 UNI 7435  1 

2 2000.3017.0 Plunger Chamber Drain Valve  3 
38 

90.2838.00 Restop Ring Ø 40x55x8/4.5      40mm A-C 3 73 90.1724.00 Shaft Oil Seal  Ø 55x75x8 –  VITON    C 1 
3 36.2088.01 Valve Poppet – Complete  6 73.2110.68 Packing Retainer Ø 32 mm  3 74 91.5005.00 Drive Key 14x9x60 UNI 6604  1 
4 36.3067.66 Valve Seat  3 73.2111.68 Packing Retainer Ø 36 mm  3 75 73.2105.89 Support Ring Crown  1 
5 90.5260.00 Anti-Extrusion Ring Ø 51.5x56x1.5 C 3 

39 
73.2112.68 Packing Retainer Ø 40 mm  3 76 99.3667.00 Bolt M10x25 UNI 5739  2 

6 90.3890.00 O-RringØ 50.47x2.62 (3200) –  90 Sh.     C 6 90.2780.00 Packing Ø 32x40x5.5 LP        32mm A-C 3 77 91.5110.00 Shaft Key 22x14x80 UNI 6604  1 
8 36.2090.51 Valve Guide  6 90.2798.00 Packing Ø 36x44x5.5 LP        36 mm A-C 3 78 74.2132.55 Retaining Cap  1 
9 94.7600.00 Spring Ø 28.3x30.7  3 

40 
90.2828.00 Packing Ø 40x48x5.5 LP        40 mm  A-C 3 79 73.0200.35 Crankshaft C.70  1 

10 36.2061.51 Valve Cage 6 41 96.7355.00 Flinger Washer Ø 16x65x1  3 10.0770.35 Helical Gear T45 R1.875   1 
11 36.7151.01 Inlet Valve Assembly B 3 42 73.1500.22 Plunger Inspection Cover (Top)  1 10.0771.35 Helical Gear T47 R2.238  1 
12 74.2106.51 Valve Guide Spacer B 3 43 73.0501.56 Plunger Rod Guide  3 

80 
10.0772.35 Helical Gear T49 R2.722  1 

13 90.3584.00 O-Ring Ø 10.82x1.78 (2043) –  90 Sh.     C 3 44 90.4148.00 O-Ring Ø 202.8x3.53 (4800) C 2 81 99.3710.00 Bolt M10x40 UNI 5931  15 
14 90.2046.00 Plug G 1/4 ” x13 –  Stainless Steel  3 45 73.1501.56 Plunger Inspection Cover (Bottom)   1 82 73.2101.13 Gearbox Cover  1 
15 73.2122.70 Valve Spacer  3 46 90.1685.00 Oil Seal Ø 40x72x7/8.5 C 3 83 90.4150.00 O-Ring Ø 253.6x3.53 (41000) C 2 
16 90.5265.00 Anti-Extrusion Ring Ø 51.7x56.2x1.5      C 3 47 97.6740.00 Sring Pin Ø 5x16 UNI 6876  3 84 73.2100.13 Gearbox  1 
17 36.2069.66 Valve Seat  3 48 99.3697.00 Bolt M10x35 UNI 5739  3 85 91.8810.00 Cylindrical Roller Bearing NJ 2216 ECP  2 
18 90.5276.00 Anti-Extrusion Ring Ø 67.5x72x1.5 C 3 73.0500.43 Plunger Guide  3 86 73.2103.84 Shim C 2 
19 90.3911.00 O-Ring Ø 66.35x2.62 (3262) C 6 

49 
73.0502.43 Plunger Guide +0.10  3 87 73.0100.13 Crankcase  1 

20 94.7605.00 Sping Ø 28.5x32  3 50 73.2106.74 Lifting Bracket  2 88 73.1600.13 Crankcase Cover  1 
21 36.7153.01 Delivery Valve Assembly B 3 51 99.5230.00 Bolt M16x30 UNI 5931  4 89 99.3686.00 Bolt M10x30 UNI 5931  14 
22 74.2110.70 Valve Plug HP  3 52 73.0301.01 Connecting Rod Assembly  3 90 73.1502.22 Bearing Cover  1 
23 90.5280.00 Anti-Extrusion Ring Ø 67.7x72.2x1.5                          B-C  3 53 99.3788.00 Bolt  M10x1.5x80  6 91 98.2183.00 Plug G 1/2 ” x13 -NICKEL  2 
24 94.7750.00 Sping Ø 58x45.4  3 90.9283.00 Connecting Rod Bushing – back D 3 92 96.7514.00 Aluminum washer Ø 21.5x27x1.5  2 
25 74.2108.66 Delivery Valve Ring  3 90.9284.00 Connecting Rod Bushing +0.25 – back         D 3      
26 99.5147.00 Bolt M16x55 UNI 5931 –  GEOMET  8 

55 
90.9285.00 Connecting Rod Bushing +0.50 – back         D 3      

27 73.2107.15 Valve Cover  1 90.9280.00 Connecting Rod Bushing – Front. D 3      
28 99.5222.00 Bolt M16x180 UNI 5931 –  GEOMET  8 90.9281.00 Connecting Rod Bushing +0.25 – Front        D 3      
29 96.7105.00 Washer Ø 10x18x0.9 –  INOX+PTFE  3 

56 
90.9282.00 Connecting Rod Bushing +0.50 – Front        D 3      

30 99.3830.00 Bolt M10x140 UNI 5737  3 57 90.9158.00 Wrist Pin Bushing  3      
73.0400.09 Plunger Ø 32 mm  3 58 90.0690.00 Retaining Ring  Ø 32 UNI 7437  6      
73.0401.09 Plunger Ø 36 mm  3 59 97.7440.00 Wrist Pin Ø 32x55  6      31 
73.0402.09 Plunger Ø 40 mm  3 60 99.1837.00 Bolt M6x14 UNI 5931  6      

32 90.4085.00 O-Ring Ø 49.21x3.53 (153) A-C  3 61 73.2000.64 Adaptor foot  2      
33 90.3825.00 O-Ring Ø 10.78x2.62 (3043) A-C  6 62 98.2060.00 Hole Plug Ø 15 –  TTN18  6      

73.2116.56 Packing Sleeve Ø 32 mm  3 63 98.2331.00 Dip Stick G 1 ”  con asta  1      
73.2117.56 Packing Sleeve Ø 36 mm  3 64 90.3616.00 O-Ring Ø 34.65x1.78 (2137) C 1      34 
73.2118.56 Packing Sleeve Ø 40 mm  3 65 73.2102.95 Dip Stick Tube G 1 ”   1      

35 90.3710.00 O-Ring Ø 81x2 A-C  6 66 91.8540.00 Roller Bearing. NJ 308 ECP  1      
73.1000.92 Head Ring Ø 32 mm  3 10.0767.35 Helical Pinion   T24     R1.875      1      
78.1001.92 Head Ring Ø 36 mm  3 10.0768.35 Helical Pinion Z21 R2.238      1      36 
74.1000.92 Head Ring Ø 40 mm  3 

67 
10.0769.35 Helical Pinion T18      R2.722   1      

90.2788.00 Packing Ø 32x44x6/3.5 HP             32mm A-C 3 68 97.6230.00 Locating Pin Ø10x24 UNI 6364  2      
90.2820.00 Packing Ø 36x48x6/3.5 HP             36mm A-C 3 69 90.1010.00 Stop Ring Ø 120 UNI 7437  1      37 
90.2832.00 Packing Ø 40x55x7.5/4.5 HP          40mm      A-C 3 70 91.8599.00 Roller Bearing. 21311  1      

 Repair Kits MW32 MW36 MW40       

A  Plunger packing kit KIT 2136 KIT 2137 KIT 2138       

  

B  Check Valves kit KIT 2055       

C   Complete seals kit KIT 2144 KIT 2145 KIT 2146       

D   Conrod bushing kit KIT 2150 – 2151 - 2153      
MW32 –  MW36 –  MW40 

63

Part number


